Caterpillar assembly #2307213 drawings for  789C Truck.
* Last version maybe changed.
1234

Electrical And Starting System Assembly 230-7213 Wiring GP-LIGHTING(Caterpillar 789C truck)

Part NO. 230-7213
Name Wiring GP-LIGHTING
Section Electrical And Starting System
Modifier -FRONT CHASSIS
SNP 2BW IESCN SEBP27900758
Updated 2018-09-14
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 789C Electrical And Starting System 230-7213 Assembly

230-7213 Wiring GP-LIGHTING -FRONT Chassis , S/N 2BW2129-UP, Part OF 170-3594 Chassis AR
Model: Caterpillar 789C
Catalog: Truck
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
4 41 186-6582 186-6582 Harness AS-SENSOR COOLANT LEVEL 1 N
3 43 227-5906 227-5906 Harness AS-SENSOR AMBIENT Air TEMP 1 N
3 38 185-2336 185-2336 Harness AS-SWITCH GROUND Level SHUTDOWN 1 N
4 6V-9023 6V-9023 TUBE-HEAT Shrink 12.7-MM DIA)(5-CM E N
1 8C-0596 8C-0596 Cable 2-GA)(392-CM E N
4 091-8404 091-8404 TERMINAL-RING 2-GA, 3/8-IN SCREW 2 N
1 1M-6119 1M-6119 Bolt 5/16-18X1.375-IN 1 N
1 1M-6120 1M-6120 Nut 5/16-18-THD 1 N
1 8C-3056 8C-3056 Cable 2-GA, RED)(30-CM E N
4 26A 118-7226 118-7226 Sensor GP-TEMPERATURE TORQUE Converter OIL Y 1 N
3 15 144-0178 144-0178 Sensor GP-SPEED TORQUE Converter OUTPUT 1 N
2 16 9G-7641 9G-7641 Switch GP-START ENGINE, KEY)(VIMS SERVICE Y 1 N
2 24A 139-2116 139-2116 Switch GP-TOGGLE ENGINE SHUTDOWN 1 N
2 6T-3631 6T-3631 NUT-HEX 15/32-32-THD 2 N
2 186-3735 186-3735 PIN-CONNECTOR 16-GA TO 18-GA 2 N
1 31 157-0305 157-0305 Lamp GP-HEAD 24-VOLT)(HIGH BEAM Y 2 N
1 27 135-0428 135-0428 Lamp GP-SIGNAL PARK, TURN Y 4 N
3,4 76 164-7600 164-7600 Lamp GP-FLOOD 24-VOLT)(ENGINE Work LIGHT Y 3 N
1,2 32 161-0908 161-0908 Lamp GP-HEAD 24-VOLT)(LOW BEAM Y 6 N
2 5P-5677 5P-5677 Wire 18-GA, BLACK)(0.1-M BD 1 N
1 7N-7779 7N-7779 SOCKET-CONNECTOR 14-GA TO 18-GA 5 N
1 7N-7780 7N-7780 PIN-CONNECTOR 14-GA TO 18-GA 6 N
2 1F-0750 1F-0750 NUT-WELD 3/8-16-THD 3 N
2 4D-9376 4D-9376 Boss 3/8-16-THD 2 N
2 8F-9836 8F-9836 Boss 3/8-16-THD 1 N
4 102 6D-1641 6D-1641 Clip LOOP 1 N
1,2,3,4 89 4D-7794 4D-7794 Clip 35 N
1,2,3,4 93 4P-7581 4P-7581 Clip LADDER 7 N
2 128 9B-7237 9B-7237 Bolt 3/8-16X1.25-IN 2 N
2,3,4 103 6D-4244 6D-4244 Clip LOOP 7 N
1,2,3,4 104 6D-4246 6D-4246 Clip LOOP 17 N
1,2,3 110 7D-4092 7D-4092 Clip 10 N
1,2,3,4 113 8M-2770 8M-2770 Clip LOOP 26 N
1,3,4 132 9M-8406 9M-8406 Clip LOOP 3 N
1,2,3,4 70 130-5300 130-5300 Clip 23 N
1,2,4 95 5M-3062 5M-3062 Bolt 3/8-16X0.75-IN 14 N
1,2,3,4 98 5P-8167 5P-8167 Bolt 3/8-16X0.625-IN 10 N
1,2,3,4 100 5S-7379 5S-7379 Bolt 3/8-16X0.875-IN 80 N
4 122 8T-4191 8T-4191 Bolt M10X1.5X16-MM M 2 N
1,2,3,4 96 5P-1075 5P-1075 WASHER-HARD 10.2X22.5X3-MM THK 61 N
2 9 6V-9497 6V-9497 WASHER-HARD 3.2X6X0.5-MM THK 4 N
4 119 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 2 N
1 123 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 8 N
1,2,3,4 125 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK C 110 N
3 81 2P-1279 2P-1279 Locknut 9/16-18-THD 1 N
1 87 4B-2049 4B-2049 Nut 10-32-THD 12 N
2 101 6B-4540 6B-4540 Nut 4-40-THD 4 N
1 108 6V-8188 6V-8188 Nut 1/2-13-THD 8 N
1,2,3,4 109 6V-8801 6V-8801 Nut 3/8-16-THD 43 N
1 68 115-2421 115-2421 Battery GP 12-VOLT, Maintenance FREE, DRY Y 2 Y
1 135A 5P-1506 5P-1506 Hose 168-CM E N
1 111 7S-4346 7S-4346 SCREW-MACHINE 10-32X0.5-IN 12 N
1,2,3,4 114 8M-2773 8M-2773 Clip LOOP 16 N
3,4 120 8T-4133 8T-4133 Nut M10X1.5-THD M 3 N
2 97 5P-2955 5P-2955 Bolt 5/16-18X2.5-IN 8 N
2 124 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 16 N
2 85 3E-9860 3E-9860 Locknut 5/16-18-THD 8 N
4 80 266-8576 266-8576 Sensor GP-SPEED TORQUE Converter OUTPUT 1 N
4 71 133-1207 133-1207 Washer 21.1X28.1X0.9-MM THK 1 N
4 180-9339 180-9339 PIN-CONNECTOR 14-GA TO 18-GA 3 N
1 5P-2600 5P-2600 RING-TERMINAL 000-GA, 1/2-IN SCREW 1 N
1 035-0425 035-0425 RING-TERMINAL 000-GA, 3/8-IN SCREW 1 N
1 111 5P-7162 5P-7162 SCREW-MACHINE 10-32X0.5-IN 12 N
1 121 8T-4139 8T-4139 Bolt M12X1.75X30-MM M 2 N
2 5P-1475 5P-1475 TERMINAL-FORK 14-GA TO 16-GA, NO. 8 SCREW 2 N
1 135-5009 135-5009 TUBE-HEAT Shrink 32-MM DIA)(10-CM E N
3 125-7875 125-7875 TUBE-HEAT Shrink 7.44-MM DIA)(20-CM E N
1 9X-3402 9X-3402 SOCKET-CONNECTOR 16-GA TO 18-GA 6 N
1 9X-3401 9X-3401 PIN-CONNECTOR 16-GA TO 18-GA 2 N
1 126-1767 126-1767 PIN-CONNECTOR 14-GA TO 16-GA 3 N
1 8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 4 N
1 8T-8730 8T-8730 SOCKET-CONNECTOR 16-GA TO 18-GA 4 N
1 9W-0844 9W-0844 SOCKET-CONNECTOR 14-GA TO 16-GA 2 N
2 119-3662 119-3662 TUBE-HEAT Shrink 10.85-MM DIA)(26-CM E N
1 2L-8071 2L-8071 TERMINAL-RING 10-GA TO 12-GA, 1/2-IN SCREW 1 N
1 9G-4344 9G-4344 TERMINAL-RING 4-GA, 1/2-IN SCREW 1 N
1 9X-6857 9X-6857 SOCKET-CONNECTOR 16-GA TO 18-GA 16 N
1 8N-1541 8N-1541 SOCKET-CONNECTOR 12-GA TO 14-GA 2 N
1 9G-4348 9G-4348 HOUSING-PLUG 4-GA TO 6-GA 1 N
1 9W-0852 9W-0852 PIN-CONNECTOR 14-GA TO 16-GA 2 N
3 45 274-4477 274-4477 Cable AS VIDEO, 5-M 2 N
1,3 46 283-0657 283-0657 Cable AS VIDEO, 3-M 2 N
1,2 47 283-0658 283-0658 Cable AS VIDEO, 7.5-M 2 N
1 3L-6513 3L-6513 TERMINAL-RING 1-GA TO 2-GA, 1/2-IN SCREW 1 N
2 57A 353-4515 353-4515 Switch GP-TOGGLE ENGINE SHUTDOWN 1 N
2 58 361-0192 361-0192 Harness AS-SENSOR FRONT CHASSIS 1 N
2 7T-0094 7T-0094 SOCKET-CONNECTOR 12-GA TO 14-GA 3 N
2 2L-8079 2L-8079 TERMINAL-RING 14-GA TO 16-GA, 3/8-IN SCREW 1 N
3 5P-0742 5P-0742 Hose 241-CM E N
3 311-4859 311-4859 TUBE-HEAT Shrink 48-MM DIA)(10-CM E N
3 66 101-8917 101-8917 STUD-TAPERLOCK 3/8-16X4.5-IN 1 N
2,3 67 106-1793 106-1793 STUD-TAPERLOCK 3/8-16X2.36-IN 6 N
1,2,3,4 72 147-0385 147-0385 Clip 5 N
1,2,3 73 149-7738 149-7738 Clip LOOP 13 N
2 78 1F-7854 1F-7854 Spacer 11.01X19.05X49.21-MM THK 1 N
3 82 316-0487 316-0487 Spacer 11X25X70-MM THK 1 N
2,3 91 4K-8864 4K-8864 Clip LOOP 4 N
1,2,3,4 92 4L-6454 4L-6454 Bolt 3/8-16X1-IN 22 N
1,2,3,4 106 6L-8562 6L-8562 STUD-TAPERLOCK 3/8-16X1.77-IN 19 N
2,3,4 115 8R-1496 8R-1496 Spacer 10X20X29-MM THK C 5 N
2,4 117 8T-2501 8T-2501 Bolt 3/8-16X2-IN C 4 N
3 118 8T-2502 8T-2502 Bolt 3/8-16X1.125-IN 1 N
2 126 8T-7008 8T-7008 Bolt 3/8-16X3-IN 1 N
1 2L-8061 2L-8061 TERMINAL-RING 8-GA, 1/2-IN SCREW 1 N
1 2L-8054 2L-8054 TERMINAL-RING 6-GA, 1/2-IN SCREW 1 N
2 136 315-5391 315-5391 Nut M50X1.5-THD CM 1 N
2 138 9C-5344 9C-5344 Spacer 10.5X20X18-MM THK C 1 N
2 139 7X-0288 7X-0288 Bolt 3/8-16X1.625-IN C 1 N
S: 2BW / 2BW (1 ~ 99999)
: (INCLUDES Receptacle AS & WEDGE) : -OR- : -OR- : (EACH Includes Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Receptacle AS & WEDGE) : (EACH Includes Plug AS, WEDGE, & Interface SEAL) : (EACH Includes Plug AS, WEDGE, & Interface SEAL) : -OR- : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (EACH Includes Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Receptacle AS & WEDGE) : (EACH Includes Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Receptacle AS & WEDGE) : (EACH Receptacle Kit Includes Receptacle AS & WEDGE) : -OR- : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Receptacle AS & WEDGE) : (EACH Switch GP INCLUDES) : (INCLUDES Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (EACH Receptacle Kit Includes Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (EACH Receptacle Kit Includes Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Plug AS, WEDGE, & Interface SEAL) : (EACH Kit Includes Receptacle AS & WEDGE) : (INCLUDES Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Receptacle AS & WEDGE) B: Use AS Required C: Change From Previous Type D: Order BY The Meter E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 230-7213 Wiring GP-LIGHTING Suitable for 789C Truck Electrical And Starting System
*Original 230-7213 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 230-7213 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.